ZaR 4 El A

PARTS CATALOG

DK12001

Inverter Generator




> 1 I ) =]} =

?oj.? %2514:;%)15 A AL FR Description ijn%ity
1 1000. B02. 0010. 00. 00 it A Crankcase body 1
2 1230. 164. 001V. 00. 00 HLIH R ZH 1 0il gauge ass. 1
3 3170. 145. 004V. 00. 00 SE T4 5%10 Set pin 2
4 1020. 145. 0011. 00. 00 ML AL R4 0il protector 1
5 7071. 145. 0010. 00. 00 Rk SCAE IR 6412 Stud support bolt 2
6 2230. 446. 0021. 00. 00 T RE Wind guide 1
7 6177.06000. 00. 01 IR R Nut 2




#i#h (Crankshaft)

F5 T B TR Description iﬂz%

No. Part No. Quantity
1 0180. 145. 002V. 00. 00 iy iy 28 Grankshaft ass. 1
2 4000. 446. 0021. 00. 02 HALE T Motor stator 1
3 5787. 05025. 00. 01 BEHEM5%25 Bolt 2
4 4000. 446. 0011. 00. 01 HHALEE T Motor rotor 1
5 6177. 10000. 05. 01 BEEEM10%1. 25 Nut 1
6 2030. 145. 0020. 63. 00 KA AU Flywheel fan 1
7 1983. 145. 0020. 00. 00 48 22k B AR Impeller mounting stud 2
8 0210. 145. 001V. 00. 00 TR AL Piston ring ass. 1
9 0230. 145. 002V. 00. 00 T ZE A R Clip, Piston pin 2
10 0200. 145. 001V. 00. 00 e Piston 1
11 0220, 145, 001V, 00, 00 TH Piston pin 1




=1 SERv)| N L
F5 EHES TR Description ;fﬂz;
No. Part No. Quantity

1 0270. 152. ROO1V. 00. 00  |%li7& 6203 Ball bearing 1

2 3040. 145. 004V. 00. 00 A A B Gasket, Crankcase 1

3 1010. 145. 001V. 00. 00 it iy 4 75 Crankcase cover 1

4 5787. 05020. 00. 01 B A M5%20 Bolt 5

5 3150. 145. 0020. 00. 00 3] 17428%5. 5 0il seal 1




FIL4HME ( Cylinder head parts)

= = = —
Ei LT T LR Description i)
No. Part No. Quantity

1 5787.05014. 00. 01 BEFEMB*14 Bolt 3

2 0001. 145. 0030. 00. 00 o=k 55 Cylinder head cover 1

3 5227. 145. 0010. 00. 00 i 75 P T AR Cylinder head cover plate 1

4 0845.40012. 00. 07 H BIRETM4%12 Self tapping screw 1

5 3000. 145. 0020. 00. 00 Gk R Cylinder epicranium mat 1

6 5787.06018. 00. 01 BZFEM6*18 Bolt 4

7 0010. 145. 0011. 00. 00 e Cylinder head 1

8 2160. 148. ROO1V. 00. 00 |k {¥ 2 Spark plug 1

9 2050. T48. 002V. 00. 00 finh i 28 | 2H 44 Trigger coil assembly 1

10 5787. 06012. 00. 01 B2AE M6%12 Bolt 2




11

3020. 145. 0020. 00. 00

fi

Gasket, Cylinder head

12

2180. 446. R0010. 00. 00

KIETEE ]

Spark plug sleeve




BHL#EEhSE (Engine Starter)

=3 K] = SJoty 5.

ﬁ;ﬁ ?;Efrﬁ EERIE AR Description Qu?rfity
1 2000. 145. 0050. 04. 00 LR A Engine starter ass. 1
2 1522. 145. 0010. 00. 00 Rk 2R P Ignition coil 1
3 5787.05014. 00. 01 BEFEM5*14 Bolt 3
4 5787. 05020. 00. 01 B2 AEM5%20 Bolt 3
5 2004. 145. 0040. 04. 00 FLFhh 48 TAN Start pull rope handle 1




PLEp R4t (Camshaft parts)

};\foﬁ Z{;;Ei*l\%])ﬁ AT Description ijn%ity
1 5787.05010. 00. 01 T2 AM5%10 Bolt 1
2 1558. 145. 0010. 00. 00 | FHEE R ER Lower rocker arm limit plate 1
3 1555. 145. 001V. 00. 00 | THEEH Lower rocker pin 1
4 1040. 145. 002V. 00. 00 AR b A Camshaft ass. 1
5 0020. 145. 002V. 00. 00 |#ES17] Intake valve 1
6 0030. 145. 002V. 00. 00  |HEKT] Exhaust valve 1
7 3170. 145. 004V. 00. 00 |/ENEH5*10 Set pin 2
8 0160. 145. 002V. 00. 00 |HEAF Pusher 2
9 0101. 145. 001V. 00. 00  |fR/E4Y Rocker pin 1
10 0100. 145. 003V. 00. 00  |#&/& Rocker ass. 2
11 0060. 148. 001V. 00. 00 TR PR Valve spring seat 2
12 0040. 145. 0020. 00. 00 |[K I3 Valve spring 9
13 0085. 145. 003V. 00. 00 |#4iH =R 0il seal, Intake valve 1
14 1554. 145. 001V. 00. 00 NRE (HD Lower rocker arm 1
15 1553. 145. 001V. 00. 00 TERE G Lower rocker arm 1
16 7571. 145. 0010. 00. 00 AR A Camshaft pin 1




{22 Carburetor parts

= ) A=l syt =
Sk FH RS FH AR Description ﬁg.
No. Part No. Quantity
1 2260. 145. 003V. 00. 00 1K 2 LA Carburetor ass. 1
2 0818. 03008. 00. 01 + S IRET 3%8 Cross pan head screw 2
3 4000. 474. 0040. 00. 00 5 i3k AL Stepper motor 1
4 0818. 04010. 00. 01 + I L IRET 4510 Cross pan head screw 2
5 3080. 145. 0010. 00. 00 RE Y0 Gasket, carburetor 1
6 5787. 06018. 00. 01 12 FEME%18 Bolt 9
7 2300. 145. 0020. 00. 00 1 AR Carburetor block 1
8 3060. 145. 004V. 00. 00 A O Gasket, inlet port 1
9 5783. 06075, 00. 04 75 SH B KR 6%75 Hexagon bolt 2




s TS ot R
Description -

No. Part No. Quantity
1 2280. 145. 0021. 00. 00 7S Ve A LA Air cleaner ass. 1
1. 5787.06012. 00. 01 I HEMG*12 Bolt 1
2 2370. 165. 001V. 00. 00 JEAE Exhaust pipe 1
3 3090. 154. 004V. 00. 00 7 i A R R Air filter paper pad 1
4 6177. 06000. 00. 01 WZFEM6 Nut 2
5 5787. 06012. 00. 01 D2 AEME*12 Bolt 1




2
JHAE S Muffler parts
IS Edva Z] = NA=}
B LAY FH AR Description ﬁg.
No. Part No. Quantity
1 0845. 40012. 00. 07 B BUZETMA*12 Self tapping screw 4
2 5787. 05014. 00. 01 PE A MG*14 Bolt 3
3 6344. 446. 0010. 04. 00 VH A oAb B Muffler left cover 1
4 0900. 06025. 00. 01 WK B 6425 Stud bolt 2
5 3100. 145. 004V. 00. 00 HEA DL Muffler gasket 1
6 5787.06012. 00. 01 PE A ME%12 Bolt 1
7 2400. 446. 0010. 00. 00 Y A A LA Muffler ass. 1
8 6177. 06000. 00. 01 WERE Nut 2
9 6343. 446. 0012. 04. 00 JH A AR A Ah B Right cover of muffler 1




RBIHlL (Engine)

== 2 ) =] Yot =
ik LAY FHB 22 TR Description %ZE.
No. Part No. Quantity

1 BP00. 045. 010. 07 145F Power 1

2 7824. 446. 0010. 04. 00 HEREHRE Muffler sealant sleeve 1

3 3626. 446. 0010. 04. 00 KREWURHZ B IR E Sealing sleeve at the bottom of engine 1

4 5787.06012. 00. 01 BEFE M6%12 Bolt 2

5 3360. 446. 0020. 04. 00 R ENHLYR o H Engine Mounting 2

6 6177. 06000. 00. 01 WELE M6 Nut 2

7 5787.06016. 00. 01 12k M6%16 Bolt 4

8 7328. 446. 0010. 00. 00 NP S Engine bracket 2




JEMR /i%ids 2% (Backplane / Inverter)

=) o 3] =] by EL

?oj.5 J"PSET;FIEE];5 FHEAT Description fon%ity
1 2470. 446. 0050. 00. 00 WAR 2R Inverter 1
2 3242. 446. 0010. 00. 00 [ AFRBESRKE Inverter damping rubber sleeve 2
3 6178. 05000. 00. 04 e iRt M5 Nut 4
4 3145. 469. 001V. 00. 00 |TIEUEEE ME*204K:*1450%7 & Nut 6
5 6177. 08000. 00. 01 12 EE M8 Nut 4
6 3360. 446. 0010. 00. 00 AR Support shock pad 2
7 3340. 446. 0010. 04. 00 JERRERAL: Base plate components 1
8 3350. 467. 001V. 00. 00 |y57E i Shock mount 4
9 5787.06016. 00. 01 B2HE M6%16 Bolt 4
10 3410. 467. 001V. 00. 00 |#zhzk ground wire 1
11 0818. 05006. 00. 01 BRE] 5%6 Screw 1




g—&P
MM (Panel)
F5 EEE T N " B
T } D ipti

No. Part No. TR eseription Quantity
1 5787.05012. 00. 01 W2Fe Mb%12 Bolt 2
2 2100. 446. 0011. 00. 00 ok 2E Tgniter 1
3 6655. 446. 0011. 04. 00 TH] AR A Panel seat 1
4 0818. 05010. 00. 07 BEET 5%10 Screw 4
5 0818. 05016. 00. 07 V24T 5%16 Screw 6
6 6950. 446. 0010. 00. 00 2R Wire harness 1
7 3370. 446. 0420. 04. 99 THAR ZH A% Panel as 1
8 0818. 05006. 00. 07 B2L] 546 Screw 2




WHERPE (Muffler shield)

75 EAES e $oE
~— FH AR Description ﬁi.
No. Part No. Quantity
2420. 446. 0011. 04. 00 HAE AR = Muffler shield 1
0818. 05016. 00. 07 IZET 5%16 Screw 6




EAMER ( Left exterior cover)

=1 = ) =1 PUS=N
o T 4 T
1 2220. 446. 0012. P7.00 |/ 4b5E Left shell 1
2 7530. 446. 0012. P7. 00 YRS ALY Air filter maintenance cover 1
3 0818. 05016. 00. 07 W24T 5%16 Screw 2
4 0845. 42016. 00. 01 W2ET 4. 2%16 Screw 1
5 6178. 05000. 00. 04 J& IR EE M5 Nut 4
6 0818. 04010. 10. 01 BRET 4%10 Screw 1
7 3211. 460. 001V. 04.00  |#HIFFRTFAH 0il switch handle 1
8 0818. 05010. 00. 07 M2ET 5%10 Screw 1
9 7344. 446.0010. 00. 00 | PY/NFIEHE M6%16. 5 Bolt 3
10 2360. 458. RO03V. 00. 00 |# ik @8 Ribbon tubing clamp 2
11 2330. 446. C010. 00. 22 |tk #sidtm e Carburetor inlet pipe 2
12 3210. 467. 001V. 00.00  |wiJFk& 0il switch 1
13 5787.05016. 00. 01 12K M5%16 Bolt 1
14 2186. T48. 001V. 00.00  |hi 364K Handle cover plate 1
15 2325.469. 0010. 00. 00 |BRiHTIE S Fuel filter 1
16 2360. 458. R004V. 00. 00 |# e sk @10 Ribbon tubing clamp 2




LG EMR (Right exterior cover)

=3 K] = SJoty 5.
ﬁ;ﬁ ?;Efr? EERIE AR Description Qu?rfity

1 2222. 446. 0010. P7. 00 a5 Right shell 1

2 4259. 446. 0011. P7. 00 KAEZE TR Spark plug cover plate 1

3 6178. 05000. 00. 04 S iRk M5 Nut 4

4 0845. 04012. 00. 01 IBET 4512 Screw 1

5 6542. 528. 001V. 00. 00 FRA $4ER 37187 Limit stop 1

6 5597. 446. 0012. P7. 00 ML 4Ed 55 0il maintenance cover 1

7 6378. 528. 001V. 00. 00 PITHEEL @ 25%18 Knob 1

8 7344. 446. 0010.00. 00 |/ fHIEHE M6%16. 5 Bolt 3




RimsAEEH  (Fuel tank components)

S 3] A= K L

ﬁ;ﬁ A‘;;E?:ﬁ EERIE AR Description Qu?rfity
1 3200. 446. 0012. 04. 00 T AR A Fuel tank components 1
2 3203. 446. 0010. 00. 00 THAE o5 Tank cap 1
3 3200. 446. 0010. 04. 03 e R 0il inlet rubber sleeve 1
4 3204. 168. 003V. 00. LS THARIE Fuel filter 1
5 5522.467. 003V. 00. 00 AR E R EC Damping rubber sleeve for oil tank 3
6 2360. 458. ROO7V. 00. 00 |HEHiE R D11 Ribbon tubing clamp 1
7 2330. 148. CO2V. 00. 22 W (D4, 5%8. 5+ D 7%10.5)*%130  |Tubing 1
8 2360. 458. RO03V. 00. 00 |# Bl % @8 Ribbon tubing clamp 1




